

February 8, 2021

TEST REPORT

PN 157943
PO 319592

PHYSICAL TESTING DEPARTMENT

Prepared For:

Mike Finefrock
Chemionics Corp
390 Munroe Falls Road
Tallmadge, Ohio 44278

Prepared By:



Mike Schmitz
Project Technician

Approved By:



Melissa Martin
Physical Testing, Manager

Rev 110119

ISO 9001:2015

Registered

This report is for the exclusive use of the client(s) to which it is addressed and shall not be reproduced, except in full, without written permission of Akron Rubber Development Laboratory, Inc. (ARDL). The information provided herein applies to the specific material, products, or processes tested or evaluated. Statements of Conformity included herein are based on the option as agreed in the client testing contract. No warranty of any kind is herein construed or implied. The liability of ARDL, Inc. shall be limited to the amount of consideration paid for services rendered. ARDL Inc. is ISO 17025 accredited by A2LA (American Association for Laboratory Accreditation) for the test methods listed on the referenced certifications.

February 8, 2021
 Mike Finefrock
 Chemionics Corp

Page 2 of 2
 PN 157943

SUBJECT: Physical Testing on material submitted by the above company

RECEIVED: One orange plastisol slab identified as 370CX21249

FLAMMABILITY RESISTANCE, IEC 60695-11-10

Flame height 20mm
 Flame Application 30 seconds
 Specimen Size: 125 x 13 x 2.2 mm

	<u>RESULTS</u>	<u>REQUIREMENTS</u>	<u>PASS/FAIL</u>
Burn Rate mm/min.	Self extinguished before timing zone	75 max.	Pass

Report Revision Log

<u>Date</u>	<u>Report Revision</u>	<u>Description</u>
2-8-21	New	

Prepared By: 
 Mike Schmitz
 Project Technician

Approved By: 
 Melissa Martin
 Physical Testing, Manager

sc

Unless specified, the current specification version is used.